
United States Environmental Protection Agency 
Office of Enforcement and Compliance Assurance 

Office of Criminal Enforcement, Forensics and Training 

ENFORCEMENT CONFIDENTIAL 
NEICVP0989E02 

WASTEWATER COLLECTION AND TREATMENT 
INSPECTION FOR THE GUAM WATERWORKS AUTHORITY 

Wastewater Collection and Treatment 
Guam, United States Territory 

Inspection Dates: April 23- May 4, 2012 

January 2013 

Authors: 
Trent Rainey, P.E., Environmental Engineer 

Daren V anlerberghe, Environmental Engineer 

Prepared for: 

EPA Region 9 
75 Hawthorne Street 

San Francisco, California 94105 

Authorized~ 

~-- ~ -~ 

Suzanne Schulman, Civil Services Section Chief 

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER 
[...]
Figure 4 is a schematic for managing and reporting incidents, including SSOs, from SOP 

3 and SOP 4. According to the SOPs, the general process consists of field incident response; 

preparation of an INR; verbal and written reporting of individual incidents; and summary 

reporting of incidents in monthly, quarterly, and annual reports. While section 4.1 of SOP 2 

refers to internal notification when SSOs may have consequence to public use areas and 

government-owned facilities, cause significant environmental damage, or represent a significant 

public relations concern (e.g., damage claim, potential press coverage, extremely agitated 

customer, etc.), GWA does not have a public notification process for informing the public of 

SSO incidents and the potential associated health impacts. During the inspection, GW A 

management acknowledged that they have no public notification process for actual SSO 

occurrences. 

The 2011 Order requires GW A to report all SSO occurrences on a quarterly basis to EPA 

and to include the estimated volume of each SSO, among other items. SOP 3 is the GWA 

procedure for calculating the volume of an SSO. The SOP includes the following language taken 

directly from the 2011 Order: 

"If an SSO or Bypass is reported by someone other than a member of GWA 's 
inspection crew and a GWA inspector determines, upon inspection, that a SSO or 
Bypass is occurring, the initial timing of the SSO or Bypass, for purposes of 
determining the volume of discharge, shall commence at the date and time that GWA 
received the report of the SSO or Bypass event. " 

The SOP contains various methods for calculating or estimating the volume of an SSO 

depending on the nature of the SSO and whether or not the SSO is actively occurring. For SSOs 

discovered after the fact, the SOP recommends estimation of the volume using the area and depth 

of the wetted or affected area. 

As mentioned above, GWA provides a quarterly SSO summary report to EPA. GWA 

also provided NEIC individual SSO reports from March 2007 through March 2012 (Appendix 

CS-N). For individual SSO tracking and reporting, GWA currently uses an incident notification 

form (INF). The INF is referenced and included in SOP 3, which states that all SSOs must be 

reported using the standard INF. The INF is not referenced in the other four SOPs. SOP 1 and 

SOP 2 refer to an incident report. SOP 4 and SOP 5 refer to an INR. Based on review of the 

individual SSO reports, it appears that GWA started using the INF in March 2010. 

NEICVP0989E02 Page 22 of 50 Guam Waterworks Authority 
Guam, United States Territory 



Field Pen;o M l!i 

Verify 
Incident 

- (SSO.WWTP ~ "",,.. 
''"'*~ S..rdlorgn, 
~dlroot) 

Start 
Activity - tsn- r-

tltoD'tu"t o'Jd 
CClV) 

Prepare 
Incident ~ 
Notif ication 1-

Report (INR} 

Prepare 
~ Unique M iles 

Report 
(UMR} 

Revise I 
INR / UMR I 

ENFORCEMENT CONFIDENTIAL 

GWASuper't / 
M ISAnaly'st Tech Support M&r GWA/ CCU 

VWG OpSMilf 

j;SSQ ... .,~ .... 

I Review iNR 
• ISCJ•IliDII.I4·1w......,_._ ..,..,..,. .... ._.n~w> 

1 
Prepare Prepare 
Summary of Summary of SSO > 100 

Review / 
.!!. ~ Month ly gallons 

Validate MontlllyUM 
Incidents Activities (INR/UMR) 

~ M> 

Validate I Fi~ I Input Info 
M onthly INRs 

r-* to ACCESS 
andUMRs 

--to Database 
match 

! 
' Input Info I - Validate t o GIS Review 

Monthly INRs Monthly, 
'-- and UMRs r-+ Quarterly 

IN~/UMII 
match and Annual 

-0~ Reports 

l 
Prepare / 

SYbmit 
Val idate 

Quarterly 
Monthly, 

and Annual 
Quarterly 

Reports to 
and Annual 

USEPA 
Reports 

Figure 4. Schematic of managing and reporting incidents. 
Guam Waterworks Authority 

Guam, United States Territory 

EPA / Federal Court 

..Ill --.l Receive 
INR J 

Receive 

Quarterly 

1--.... and 
Annual 
Report 

During the inspection and discussion with GWA regarding SSO reporting, example INFs 

were reviewed. One incident reported on January 25, 2012, involved an overflowing manhole 

near the Yigo pump station due to a pump station failure (Appendix CS-0). As described by 

GWA staff, the incident was "discovered acc~dentally" and was estimated to have been occurring 

for at least 2 days. GWA provided a video of the overflowing manhole and surrounding area 

(Appendix CS-P). The INF reports an incident duration of 45 minutes and a total spilled 

volume of 180 gallons, while GWA's quarterly SSO report submitted pursuant to the 2011 Order 

reports a total spilled volume of 680 gallons for this incident. GW A staff acknowledged during 

the NEIC inspection that the incident was of significantly greater duration and volume. A review 

of rover travel sheets for the time around the incident (Appendix CS-Q) shows that the incident 

was noted at the Yigo pump station on January 25, 2012, with a start time of 3:45 p.m. 

According to the travel sheets, the last documented visit to the Yigo pump station prior to the 

incident was on January 23, 2012, at 10:23 a.m. As mentioned earlier in this report, rover crews 

are supposedly scheduled to visit each pump station in each wastewater district once per assigned 

shift each day, and crews work all three shifts in the Northern District where the Yigo pump 

station is located. Due to the lack of pump station failure alarms and the limitations of the rover 

system, this spill appears to have continued for days before being discovered and controlled. 

NEICVP0989E02 Page 23 of 50 
Guam Waterworks Authority 

Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

As described earlier, GWA reported a total of 136 SSOs from October 2011 through 

September 2012 to EPA as part of the 2011 Order. One metric used to evaluate the relative 

performance of sanitary sewer systems is the number of SSOs per 100 miles of sewer pipe per 

year (i.e. sewer spill rate calculated by multiplying the number of SSOs per year by 100 miles 

and dividing the result by the total miles of sewer pipe in the system). According to the 2006 

WRMP, GWA has 1,420,000 feet of gravity sewer and 240,000 feet of force main (or 314.39 

miles of pipe). Therefore, GWA's spill rate for October 2011 through September 2012 was 

43.26 SSOs per 100 miles per year. By comparison, the California State Water Resources 

Control Board reported in August 2011 that the average spill rate for the state of California, for 

data collected from 2007 through 2011 , was 8.2 SSOs per 100 miles per year and the median 

spill rate was 3.4 SSOs per 100 miles per year (Appendix CS-R). For similar sized municipal 

sewer systems to GW A (200 to 999 miles of sewer pipe), the average spill rate for the state of 

California was 4.32 SSOs per 100 miles per year and the median spill rate was 1.48 SSOs per 

100 miles per year. Based on a 2004 EPA report to Congress, the national average spill rate was 

4.5 SSOs per 100 miles per year. 

NEICVP0989E02 Page 24 of SO Guam Waterworks Authority 
Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

GWASEWERAGETREATMENTPLANTS 

GWA owns and operates seven separate sewerage treatment plants, as shown in Table 1. 

During the inspection, each of the STPs was visited. The physical condition of each STP was 

evaluated and the hydraulic loading to each plant was compared to the recommended standards 

described in the reference "Wastewater Engineering: Treatment, Disposal, and Reuse, 4th 

Edition" by Metcalf and Eddy (Metcalf and Eddy), as well as the standards established for each 

STP in its Process Management Plan (PMP). 

Appendices STP-A through STP-G contain NEIC photographs of the STPs, Appendices 

STP-H through STP-Q contain the NPDES permits and PMPs for the STPs, Appendix STP-R 

contains an excerpt from the 2006 Water Management Resources Plan, and Appendices STP-S 

through STP-V contain monthly operating reports for the STPs. 

Table 2. GWA-OPERATED SEWERAGE TREATMENT PLANTS 
Guam Waterworks Authority 
uam, me a es erntory G U "t d St t T . 

Design 
Capacity 

Facility Name NPDES Permit No. (million Treatment Risk Assessment 
gallons per 

day 
Northern District 
STP GU0020141 12 Prim<!_ry Medium 
Hagatna STP GU0020087 12 Prim<!_ry Low 
Agat-Santa Rita STP GU0020222 0.75 Secondary Hiqh 
lnarajan STP None 0.191 No discharge Low 

No discharge/ 
Umatac-Merizo STP GU0020273 0.391 facultative la_goon Medium 
Baza Gardens STP GU0020095 0.6 Secondary Hiqh 

Aerated Tank/No 
Pago-Socio STP None N/A discharge Low 

INDIVIDUAL STP RISK ASSESSMENTS 

As part of the overall evaluation of the wastewater treatment system operated by GWA, 

NEIC conducted a risk assessment of each sewerage treatment plant. The risk assessments were 

based on the following criteria: (1) overall condition of the plant, including structures, 

mechanical components, and loading (rated on a scale of poor, moderate, or good); 2) existence 

of parallel treatment trains or backup facilities; and (3) consequences of major failure of 

individual components. Findings and areas of concern also were identified. 

Northern District STP 

The Northern District STP is located on the northwestern coast of the island west of 

Anderson Air Force Base (AFB). It has an average design flow rate of 12.0 million gallons per 

day (MGD), with a peak flow rate of 27.0 MGD. When the WRMP was written in 2006, the 

NEICVP0989E02 Page 25 of 50 'Guam Waterworks Authority 
Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

plant provided primary treatment with chemical disinfection. At the time of the inspection, the 

plant was undergoing major modification to provide enhanced primary treatment. 

Influent Waste Water Characteristics 

Plant process control data for the months from January 2011 through April 2012 was 

reviewed to assess waste water characteristics to the plant. The average monthly flow rates 

varied from a low of 1.31 MGD in April 2011 to a high of 5.04 MGD in February 2011. 

Samples were analyzed for both Biochemical Oxygen Demand (BOD) and Chemical Oxygen 

Demand (COD) at Northern STP; however only 7 of the 16 months records reported influent 

BOD. Each month reported COD and this can be used as a proxy for BOD, as the months both 

were reported indicated the ratio of BOD to COD was approximately 0.32. The monthly average 

COD ranged from a low of 439 mg/L (corresponding to a BOD of 140 mg/L) in April 2012 to a 

high of 770 mg/L (246 mg/L BOD) in June 2011. The highest single day COD reported was 

1331 mg/L in June 2011. The monthly average suspended solids concentration ranged from a 

low of 169 mg/L in February 2011 to a high of241 mg/L in March 2012. 

The ratio of BOD to COD in typical municipal waste water is 0.3 to 0.8. When this ratio 

falls below 0.5, the ability of activated sludge systems to effectively treat the waste diminishes. 

A low ratio may indicate the presence of toxic compounds, or the need for specially acclimated 

microorganisms. The current plant configuration at Northern does not include biochemical 

treatment of the wastewater. If the plant were to be modified for secondary treatment in the 

future, this issue would need to be taken into account. 

Head Works 

Before major modification began, a Parshall flume and ultrasonic probe were used to 

measure influent into the plant. The flow could then be split into two separate channels. Each 

channel was outfitted with a manually cleaned bar screen. After passing through the bar screens, 

wastewater was treated in aerated grit chambers (two per channel, .one chamber following the 

other). After grit removal, the wastewater was combined in a single wet well before it was 

discharged to the primary clarifiers. 

At the time of the inspection, only one influent channel was in operation. The other 

channel was out of service and being bypassed to allow installation of an automatic mechanically 

cleaned bar screen and conversion of the aerated grit chambers into a mixing tank for flash 

mixing of polymer and flocculant to the waste water and a flocculation tank. According to D. 

Fletcher, the unmodified grit chamber will be permanently removed from service once the grit 

chamber modifications ar~ complete. Although the Parshall flume was still in service, the 

influent flow rate was being monitored from a temporary installation. Influent flow rate was 

being monitored with an ISCO Model 2150 area velocity meter installed in the influent discharge 

pipe upstream of the bar screens, and connected to a programmable data logger. The data logger 

NEICVP0989E02 Page 26 of 50 Guam Waterworks Authority 
Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

was downloaded every two weeks and the data used to construct a flow chart. The calibration of 

the meter is reportedly checked when data is downloaded from the data logger. The meter had 

no readout to check the instantaneous flow on site so the accuracy of the system could not be 

checked during the inspection. Flow readings could be checked by measuring the flow depth in 

the Parshall flume and comparing it to the reading measured by the area velocity meter. 

Primary Clarifiers 

The Northern District STP uses two circular clarifiers for settling solids. Each clarifier is 

130 feet in diameter with a sidewall depth of7 feet and a surface area of 13,267 square feet. The 

clarifiers are fed from the center and discharge over saw-toothed weirs at the perimeter of the 

basin. A rotating sweep collects settled solids at the bottom of each basin and deposits the solids 

in a sump pit. A surface arm attached to the sweep boom directs floating material into a scum 

box. 

As part of the planned plant modifications, the clarifiers were to undergo an overhaul to 

replace worn out components and refurbish the basins and weirs. Six months before the 

inspection, the drive system for one clarifier failed, requiring it to be taken out of service for 

repair. At the time of the inspection, only one of the clarifiers was in operation, with the other 

being by-passed. The out-of-service unit was being overhauled as per the modification plan. 

The center column and solids sweep had been completely removed. A new effluent weir and 

scum box had been installed. According to D. Fletcher, the replacement boom was on-site. 

GW A was still awaiting delivery ofthe replacement drive motor and gear box at the time of the 

inspection. 

Northern STP has reported frequent effluent limit violations for BOD and TSS. 

Substantial amounts of solids were observed passing over the weir at the clarifier and were 

observed being discharged at the plant out fall. This is generally a consequence of either 

excessive hydraulic loading or maintaining too high a sludge blanket in the clarifier. The second 

condition can lead to solids wash out, especially during higher flow conditions. Loss of solids 

from the clarifier would be represented as higher BOD and TSS in the effluent. 

Anaerobic Digesters 

The Northern District STP has two anaerobic digesters for stabilization of settled solids 

and surface scum from the primary clarifiers. Each clarifier has a capacity of 789,169 gallons 

and a surface area of 5024 square feet. At the time of the inspection, both digesters were being 

used as sedimentation tanks only and for storing solids. Based on a prior inspection by PG in 

2006, this condition had been ongoing since 2006. The gas recirculation systems and sludge 

heating systems were not operational. Under these conditions, solids stabilization would be 

minimal at best. Supernatant was pumped back to the head works of the plant. Because the 

digesters were not operating to stabilize the solids and thereby reduce the concentration of BOD, 

NEICVP0989E02 Page 27 of SO 
Guam Waterworks Authority 

Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

the BOD loading to the plant would be increased beyond what the influent wastewater would 

supply. 

Solids Handling 

Sludge from the digesters was being dewatered on eight sand drying beds at the time of 

the inspection. According to the October 2006 Water Resources Master Plan, the plant was 

equipped with two centrifuges for dewatering solids. The centrifuges had been removed at the 

time of the inspection and the building housing them was under reconstruction to accommodate 

the planned installation of replacement units. Under the current procedure, the sand drying beds 

are used 6 months of the year, during the dry season. During the rainy season, solids are pumped 

from the secondary digester into tanker trucks and shipped to the Hagatna STP for dewatering. 

A sludge holding tank was planned as part of the plant modification project. The base for 

the tank was under construction at the time of the inspection. 

Disinfection 

At the time of the inspection, no disinfection was taking place. The combined effluent 

from the primary clarifiers discharged through a Parshall flume. In the past, the flume has been 

used for measuring effluent flow rate, but it was not in use at the time of the inspection. All 

plant flow was being reported based on the temporary flow measurement system at the head 

works. The effluent was split between two chlorine contact tanks. Both tanks appeared to be 

receiving approximately equal volumes of inflow. A surface skimmer was installed at the 

discharge weir for each tank. Considerable amounts of floating solids were present in each tank 

and in the effluent from the tanks. The discharge from each tank is collected in a common 

concrete channel, which then discharges into a 48-inch line. 

Effluent Sampling 

Samples of effluent are collected from the chlorine contact tank discharge channel 

immediately above the invert to the 48-inch discharge line. A Hach Sigma 900 automatic 

sampler, with refrigerated sample storage, was installed at this location. The sampler and 

refrigerator were functional, and the sample collection line appeared clean. 

Hydraulic Loading 

From the Northern STP Process Management Plan, the design average flow rate is 12 

MGD. NEIC examined flow data for the period January 2011 through March 2012. The average 

flow rate during this period was 5.21 MGD, or less than half the design average. At that flow 

rate, the surface loading rate for the two clarifiers together is 196.4 gallons per square foot per 

day (gal/ft2-day). Even with one clarifier out of service, the hydraulic loading rate would be 393 

gal/ft2 -day, which is less than the design peak loading rate of 452 gal/ft2 -day. The maximum 

NEICVP0989E02 Page 28 of 50 Guam Waterworks Authority 
Guam, United States Terr itory 



ENFORCEMENT CONFIDENTIAL 

single-day flow rate reported during this period was 12 MGD, which yields a surface loading rate 

of 452 gal/ft2 -day with both clarifiers, or 904.5 gal/ft2 -day with one clarifier out of service. At 

that flow rate, the design peak hydraulic loading rate is just met with both clarifiers in service; it 

is greatly exceeded when only one clarifer is in operation. Under those conditions, there is an 

increased risk of solids wash out, which could lead to permit effluent limit violations for BOD 

and Total Suspended Solids (TSS). The plant has reported violations for both of these 

parameters. 

Risk Assessment 

1. Overall condition: The influent head works were operating with only a single train in 

service, due to modifications associated with the plant head works. Having only a single 

train in operation puts an additional load on the operating train, increasing the grit 

loading in particular to the operating grit chamber. The single operating clarifier has the 

capacity to handle the incoming flows. However, that unit was scheduled to be taken off­

line for upgrading when the other clarifier drive system failed. Failures of these kinds 

have historically taken several months to years to correct on Guam. If the operating 

clarifier fails, there will be no alternative but to bypass partially treated sewage. The 

anaerobic digesters have not operated in their intended roles since at least 2006. The 

unstabilized solids must be treated off-site, placing an increasing load on the Hagatna 

STP. 

2. Parallel treatment/backup: The Northern District STP was constructed as a two-train 

system. Each train has the capacity to handle the historical flows and loadings to the 

plant. Failure of a single train should not result in overloading of the functional train or 

failure to meet permit limits under normal conditions. However the plant has reported 

violation of BOD and TSS, indicating that either loading conditions are more severe than 

the records indicate or there are operational problems within the plant that are affecting 

performance. David Fletcher stated that the acquisition of parts for the plant takes 

months, suggesting that major component failures may take considerable time to correct. 

3. The out of service condition of the digesters poses several risks for the plant. Because 

the primary treatment system is not designed to deal with soluble BOD, any supernatant 

from the digesters containing BOD will add to the overall BOD discharged from the 

plant. Self monitoring data produced by GW A shows that Northern STP has experienced 

repeated violations of BOD effluent limits, even though the loadings to the plant are 

within the design specifications. In addition, the digesters are the only effective means of 

treating the high strength septage waste discharged to the plant. Finally, the inability to 

stabilize the solids at Northern STP places the burden of doing so on the facility at 

Hagatna STP. If the digesters were in service, than the stabilized solids could be 

dewatered at Hagatna without going through the digesters there. 

NEICVP0989E02 Page 29 of 50 
Guam Waterworks Authority 

Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

Findings 

1. Appendix STP-N, NPDES Permit No. GU0020141, Part I.A.l.c., "The receiving waters 

shall be substantially free from visible floating materials grease, oil, scum, foam and 

other matter not attributable to sewage." and Part I.A.1.d., "The receiving water shall be 

free from materials attributable to sewage that will produce visible turbidity or settle to 

form deposits." See also Appendix STP-F, Pictures 28, 31 , and 35. There were visible 

solids in the effluent from the treatment plant. 

Areas of Concern 

A. Appendix STP-N, NPDES Permit No. GU0020141, Part II A.l., Proper Operation and 

Maintenance, "The permittee shall at all times properly operate and maintain all 

facilities and systems of treatment and control (and related appurtenances) which are 

installed or used by the permittee to achieve compliance with the conditions of this 

permit." The primary clarifier has been out of service for more than 6 months. 

B. Appendix STP-N, NPDES Permit No. GU0020141, Part II A.l., Proper Operation and 

Maintenance, " The permittee shall at all times properly operate and maintain all 

facilities and systems of treatment and control (and related appurtenances) which are 

installed or used by the permittee to achieve compliance with the conditions of this 

permit." The plant is incapable of adequately treating waste septage. Septage is received 

at a manhole above the head works, and flows with the influent wastewater through the 

primary clarifier to the outfall. The primary clarifier is not designed to remove highly 

concentrated dissolved organics or oil and grease, which are typically found in septage 

waste. The two digesters are not in service and cannot provide effective treatment to the 
settled solids from the clarifier. 

Hagatna STP 

The Hagatna STP is a primary wastewater treatment plant with an average design flow 
rate of 12 MGD and a design peak flow rate of21 MGD. 

Influent Waste Water Characteristics 

Plant process control data for the months from January 2011 through April 2012 was 

reviewed to assess waste water characteristics to the plant. The average monthly flow rates 

varied from a low of 3.47 MGD in June 2011 to a high of 7.0 MGD in September 2011. The 

highest reported peak flow day was 11.6 MGD in April 2012. Samples were analyzed for both 

BOD and COD at Hagatna STP; however only 8 of the 16 months records reported influent 

BOD. The months both were reported indicated the ratio of BOD to COD was approximately 

0.28. The monthly average COD ranged from a low of326 mg/L (corresponding to a BOD of92 

mg/L) in April 2012 to a high of 712 mg/L (203 mg/L BOD) in January 2012. The highest 

NEICVP0989E02 Page 30 of 50 
Guam Waterworks Authority 

Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

single day COD reported was 1208 mg/L in January 2012, corresponding to a BOD of344 mg/L. 

The monthly average suspended solids concentration ranged from a low of 169 mg/L in February 

2011 to a high of241 mg/L in March 2012. 

The ratio of BOD to COD in typical municipal waste water is 0.3 to 0.8. When this ratio 

falls below 0.5, the ability of activated sludge systems to effectively treat the waste diminishes. 

A low ratio may indicate the presence of toxic compounds, or the need for specially acclimated 

microorganisms. The current plant configuration at Hagatna STP does not include biochemical 

treatment of the wastewater. If the plant were to be modified for secondary treatment in the 

future, this issue would need to be taken into account. 

Influent Head Works 

Influent wastewater is screened for large debris by a manually raked bar screen, which 

screens out objects greater than 2 inches in size. Sand and grit is settled in a grit tank, which 

deposits the settled solids into a dumpster via a screw auger. A 36-inch Parshall flume with an 

ultrasonic probe measures influent flow rate. There was no staff gauge installed at the time of 

the inspection to allow a calibration check of the ultrasonic device. 

Primary Clarifiers 

The Hagatna STP uses three rectangular clarifiers for solids settling. Each clarifier is 120 

feet long, 34 feet wide, with a 10-foot side water depth. Each clarifier has a maximum volume 

of 305,204 gallons and a surface area of 4,080 square feet. The hydraulic residence time for each 

clarifier is just over 1 hour at the design peak flow rate and just less than 2 hours at the design 

average flow rate. The surface settling rate is 1716 gallft2 -day at the design peak flow rate and 

980 gal/ft2-day at the design average flow rate. Each clarifer uses a chain-and-flight system for 

moving settled solids to the sludge sump at the bottom of the clarifier and for skimming 

floatables from the surface. 

At the time of the inspection, one of the three clarifiers was out of service and being by­

passed. According to D. Fletcher, the bolts securing the driv·e shafts for the chain-and-flight 

system had failed, causing the drive shafts to separate. The clarifier had been out of service for 

approximately two years at the time of the inspection. The repair cost was estimated at $300,000 

to $400,000. Bids for the repair had been received, but no monies had been set aside for the 

work to begin. 

Digesters 

Settled sludge and surface skimmings from the primary clarifiers are pumped to four 

covered aerobic digesters. Each digester has a volume of 174,493 gallons. All four digesters 

were operating at the time of the inspection. 

NEICVP0989E02 Page 31 of SO 
Guam Waterworks Authority 

Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

Gravity Thickener/Centrifuges 

A single gravity thickener receives settled digester solids, untreated septage waste, and 

sludge from the Northern District STP (unstabilized), Baza Gardens STP (stabilized), and Agat­

Santa Rita STP (stabilized). It has a volume of 48,470 gallons and was operational at the time of 

the inspection. Supernatant from the thickener is returned to the primary clarifiers. Dewatered 

solids are pumped to two Centrysis centrifuges. Polymer is injected into the feed line to aid 

dewatering. Dewatered solids are trucked to a landfill for disposal. 

The unstabilized solids from Northern STP and the septage waste may contribute 

substantial concentrations of BOD, particularly soluble BOD, to the plant effluent. Self 

monitoring reports for Hagatna indicate repeated violations of the NPDES permit effluent limit 

concentration for BOD. It would be more appropriate for the septage waste and unstabilized 

solids to be discharged to the plant digesters so BOD can be reduced. 

Final Discharge 

Effluent from the pnmary clarifiers discharges through a common channel over a 

common weir. No disinfection was being provided at the time of the inspection. Samples are 

collected at the discharge weir. A Hach Sigma 900 automatic sampler was installed and in 

operation at the time of the inspection. Flow monitoring is not provided at the effluent 

discharge. 

Hydraulic Loading 

The average flow rate for the period January 2011 through March 2012 was 5.67 MGD. 

With all three primary clarifiers in service, the surface loading rate is 463.2 gal/ft2-day, which is 

less than half the design surface loading rate of 980 gal/ft2 -day. With one clarifier out of service, 

the surface loading rate would be 695 gal!tt2 -day. 

The peak flow loading rate, at 21 MGD, would be 1,716 gal/ft2-day. The highest flow 

rate recorded during this period was 9.94 MGD. At this rate, the surface loading rate would be 

812 gal/ft2 -day; with only two clarifie~s in service, the rate would be 1218 gal/ft2 -day. Thus, 

even with one clarifier out of service, the plant was able to remain within the hydraulic loading 

parameters. 

Risk Assessment 

1. Overall condition: The influent head works were operating properly, and appeared to be 

in good repair. The two operating clarifiers have the capacity to handle the historical 

incoming flows. The major issue of concern is the extended amount of time (more than 

two years at the time of the inspection) it has taken to repair the out-of-service primary 

clarifier. 

NEICVP0989E02 Page 32 of SO Guam Waterworks Authority 
Guam, United States Territory 



ENFORCEMENT CONFIDENTIAL 

2. Parallel treatment/backup: The Hagatna STP was constructed as a three-train system. 

Two trains in service have the capacity to handle the historical flows and loadings to the 

plant. Failure of a single train should not result in overloading of the functional trains or 

failure to meet permit limits under normal conditions. This assumes that loading to the 

plant are consistent with the recorded and reported values. Hagatna STP has reported 

repeated violations of the BOD and TSS limits. This may be due to exceptionally high 

ratios of soluble BOD to Total BOD in the incoming wastewater and to poor settleability 

of the incoming solids. Also, the BOD contributed by septage waste and unstabilized 

solids being added to the gravity thickener as described above may contribute to the 

problem. 

3. Failure consequences: Because of the three-train configuration, failure of a single main 

component, as has happened with one of the primary clarifiers, should not result in either 

overloading of the plant or failure to meet permit limits. Again, this depends on the 

proper operation of the plant and loadings being consistent with the historical loadings. 

Concerns 

A. Appendix STP-P NPDES Permit No. GU0020087, Part II A.l., Proper Operation and 

Maintenance, "The permittee shall at all times properly operate and maintain all 

facilities and systems of treatment and control (and related appurtenances) which are 

installed or used by the permittee to achieve compliance with the conditions of this 

permit." The primary clarifier has been out of service for more than two years. With one 

clarifier out of service, the plant is more susceptible to hydraulic overloading in high flow 